
1

T O W N 
O F  S I L T

STATEMENT OF QUALIFICATIONS FOR:

SILT WATER TREATMENT 
PLANT IMPROVEMENTS 
PROJECT CMAR 
TOWN OF SILT

SUBMITTED BY:
GARNEY COMPANIES, INC.
7911 SHAFFER PARKWAY 
LITTLETON, CO 80127

ELECTRONIC

YOUR VISION. YOUR WATER. OUR TEAM.



01

02

04

06

10
TRANSMITTAL LETTER

PART 1 EXECUTIVE 
SUMMARY

PART 2 PROPOSER 
PROFILE AND KEY FIRMS

PART 3 PROJECT TEAM 
STRUCTURE AND KEY  
PERSONNEL

PART 4 RELEVANT  
PROJECT EXPERIENCE

PART 5 PROJECT  
APPROACH

“I have been involved in selecting 
contractors for 27 years and have found 
Garney Construction to be a top-tier 
firm. They are highly responsive, team 
oriented, provide solutions to problems, 
deliver projects on time, and their 
[...]
simple-cycle turbines that produce 200 MW; and a 1,040-megawatt combined-
cycle electric generating station. Conducted design calculations, prepared 
specifications, and procured major power plant-related equipment. Prepared, 
coordinated, and reviewed mechanical engineering designs including layout, 
design sketches, and conceptual design.

FEDERAL WAY LINK EXTENSION PROJECT* 
SOUND TRANSIT // $1,400,000,000 
DESIGN-BUILD DISCIPLINE LEAD: Managed the design of systems and utilities 
for the $1.4B Federal Way Link Extension Project including traction power, 
overhead catenary systems, train control, water, power, gas, communications, 
sewer, and relocations. Conducted constructability reviews and assisted with 
construction planning. Managed all third-party utility interactions with the project.

FEDERAL WAY LINK EXTENSION PROJECT* 
SOUND TRANSIT // $12,000,000 
ENGINEERING SERVICES DURING CONSTRUCTION (ESDC) MANAGER: 
Managed a $12M budget for engineering services during construction, including 
all field design changes, shop drawing reviews, and comment resolution. Worked 
with Owners and vendors to communicate changes and receive buy-off for all 
design changes.

Garney Experience: 2 years
Industry Experience: 7 years

EDUCATION:
KANSAS STATE UNIVERSITY, BS IN 
MECHANICAL ENGINEERING

REGISTRATIONS/CERTS:
CO PROFESSIONAL ENGINEER (P.E.) 
0059246
WA PROFESSIONAL ENGINEER 
(P.E.) 21000968
MEMBER OF AMERICAN WATER 
WORKS ASSOCIATION
YOUNG PROFESSIONAL MEMBER 
OF DESIGN-BUILD INSTITUTE OF 
AMERICA

REFERENCES:
PATRICK ALLEN, PE 
KIEWIT 
(360) 690-5981

PATRICK RADABAUGH, PE 
DEWBERRY 
(303) 951-0642

DIRECT EXPERIENCE  
WITH DEWBERRY LOCALLY

$3.8B IN PROJECTS 
COMPLETED

7 YEARS OF  
COLLABORATIVE  

DELIVERY EXPERIENCE

W H Y  J A R E D ?

* DENOTES PREVIOUS 
 FIRM EXPERIENCE FIRM EXPERIENCE



C H A D  H U L A N 
LEAD ESTIMATOR
Chad is a Master Plumber/Journeyman Fitter and has extensive experience in the 
plumbing/HVAC field. He specializes in water and wastewater treatment facilities, 
pumping stations, industrial process and piping, and concrete post-tensioned 
water storage tanks. Chad has been responsible for estimating and being the low 
bidder on projects from $500,000 to more than $100 million. Whether bidding on 
a project or negotiating a design-build project, Chad uses his considerable skill to 
obtain the best value and service in the market.

PROJECT EXPERIENCE

LARRY D. MOORE WATER TREATMENT PLANT 
ROXBOROUGH WATER AND SANITATION DISTRICT // $35,495,849 
CHIEF ESTIMATOR: Raw water chemical feed systems, Kruger Actiflo equipment, a 
recycled LPHO UV disinfection system, three sodium hypochlorite tanks and feed 
system, sedimentation basins with plate settlers, two air scour aeration blowers, 
flocculators, a storm water pond, and installation of various interior and exterior 
piping totaling 14,292 LF, as well as 6,000 LF of 24” DIP transmission main. 

SOLDIER CANYON FILTER PLANT 15 MGD 
EXPANSION CMAR 
SOLDIER CANYON WATER TREATMENT AUTHORITY // $34,406,071 
LEAD ESTIMATOR: CMAR services for a 15 MGD expansion to the existing Soldier 
Canyon Water Treatment Plant for a finished capacity of 60 MGD. Construction 
phase included a new 30 MGD rapid mixing flocculation and sedimentation basin 
pretreatment facility, chlorine contact basin, replacement of the existing concrete 
solids handling decant pond, sludge pump station upgrades, chemical storage and feed 
facilities, pipeline improvements, electrical including a generator and I&C upgrades, 
paving, grading, and landscaping.

DODD WATER TREATMENT PLANT UPGRADES  PROGRESSIVE DESIGN-BUILD 
LEFT HAND WATER DISTRICT // $29,383,347 
LEAD ESTIMATOR: Expansion of the existing plant from 6 MGD to 10 MGD including the construction of a new 
pretreatment building housing the chemical feed equipment, a settling basin with plate settlers, a horizontal flocculation 
basin, raw water strainers, and the membrane feed pumps. Installation of membrane racks, pretreatment chemicals/
process, and new HS finish water pumps.

NORTH WRF PHASE 1A IMPROVEMENTS CMAR 
PARKER WATER & SANITATION DISTRICT // $57,427,125 
CHIEF ESTIMATOR: CMAR services for improvements and the 1.8 MGD expansion to an existing 2 MGD wastewater 
treatment plant which included headworks, chemical storage & feed, screening, grit removal, odor control, primary 
clarifier, polymer injection, primary sludge pump station, and AWT facility including flocculation, sedimentation, and 
filtration. Also included UV disinfection, replacement of DAF thickeners with rotary drum thickeners, conversion of 
aerobic digesters to ATAD, and upgrades to primary power metering/distribution, standby power, I&C, and PLC. 

Garney Experience: 12 years
Industry Experience: 29 years

REGISTRATIONS/CERTS:
TN CONTRACTOR LICENSE QP 
23798

REFERENCES:
JEFF BERLIN, P.E. 
CAROLLO ENGINEERS 
(303) 404-6311

NICHOLAS WORLEY 
BROWN & CALDWELL, INC. 
(303) 239-5426

DENOTES REFERENCE PROJECT

9 CMAR 
PROJECTS 

ESTIMATED

W H Y  C H A D ?
NEARLY $1B IN WTP 

PROJECTS ESTIMATED
DIRECT EXPERIENCE  

WITH DEWBERRY LOCALLY



EVANS CONSOLIDATED WASTEWATER TREATMENT PLANT  CMAR 
CITY OF EVANS, CO // $39,160,075 
LEAD ESTIMATOR: Under contract to Ditesco and working with Dewberry, this project was for a new facility for 
the City of Evans that treats combined flows from two collection basins. Construction included a headworks facility 
with mechanical step screen, manual bar screen, and grit removal system, three-stage secondary process capable of 
nitrification, denitrification, and biological phosphorus removal with three treatment trains, three secondary clarifiers, 
UV disinfection system with two channels and two banks in series, administration/O&M/lab building, anaerobic lagoon 
for solids handling, 3.0 MGD lift station, and three miles of two 10” diameter force mains. 

CANYONS AND RIDGEGATE WELL HOUSES CMAR 
PARKER WATER & SANITATION DISTRICT // $26,975,659 
ESTIMATOR: Two new well houses including 5 MGD raw water consolidated groundwater treatment facilities. Each 
site included a well house building, connection pipeline consisting of 1,155 LF of 4” to 12” DIP and 320 LF of 12” carbon 
steel, chemical storage and feed systems, packaged gravity filtration, a two-train disinfection contact clearwell basin, 
LAS mixing chamber, a high service distribution wet well including vertical turbine raw water pumps, 780 LF of 16” DIP 
finished water pipeline for distribution, and detention ponds.

PLUM CREEK WATER PURIFICATION FACILITY ADVANCED TREATMENT CM/GC 
TOWN OF CASTLE ROCK, CO // $28,367,500 
CHIEF ESTIMATOR: Installation of equipment for pre-ozone, biologically active carbon filtration, ozone generation and 
destruction system, GAC including eight downflow liquid activated carbon adsorption units, UV disinfection including one inline 
12.8 MGD unit, two dewatering centrifuges, and a 1 MG D110 Type III aboveground concrete water storage tank. 

NORTHERN WATER SUPPLY PROJECT MEMBRANE WATER TREATMENT 
FACILITY CM/GC 
EAST CHERRY CREEK VALLEY WATER & SANITATION DISTRICT // $27,676,055 
SUPERINTENDENT: Construction of a new membrane water treatment building, reverse osmosis equipment, 
membrane feed pumps, ultraviolet water treatment equipment, installation of new chemical tanks, chemical piping, 
clean-in-place tanks, a high service pump station building, and 5 MG welded steel aboveground water storage reservoir 
that included a concentrate storage pond and concentrate discharge pump station. 

WEMLINGER WATER PURIFICATION FACILITY CT CHAMBER 
CITY OF AURORA, CO // $24,992,000 
CHIEF ESTIMATOR: Excavation for and construction of a new 2.5 MG buried chlorine contact (CT) chamber. Installation 
of new finished water (FW) pumps; 18” to 72” FW lines that connect to the CT Chamber; sanitary sewer, gas, and 
overflow lines; an electrical duct bank; the demolition and installation of a new HVAC system; and electrical and chemical 
piping modifications.

CHEROKEE TDS REDUCTION FACILITY  PROGRESSIVE DESIGN-BUILD 
CHEROKEE METROPOLITAN DISTRICT // $42,304,133 
SENIOR ESTIMATOR: A new metal building housing an RO and pressure membrane ultrafiltration system, evaporation 
ponds, headworks structure, grit basin, and modifications to the existing SBR basins consisting of removing the 
existing diffusers and replacing them with MBR. The MBR basins are also receiving two waste recirculation pumps and 
submersible mixers. Includes a chemical storage building and feed system, stormwater detention basin outlet structure, 
and HDPE discharge piping. A 3 MGD bypass will be used to keep the plant in operation.

PAR 942 NORTH SECONDARY COMPLEX IMPROVEMENTS 
METRO WATER RECOVERY // $48,340,421 
MECHANICAL PROJECT MANAGER: Demolition of a chemical building, construction of four CaRRB basins, main 
influent channel mixing system, modifications to twelve existing aeration basins and twelve existing 120' secondary 
clarifiers, new return activated sludge (RAS) and mixed liquor return (MLR) pumps, interim alkalinity feed system, 1,700 
LF of 36" and 42" steel pipelines, and electrical power and instrumentation upgrades. 

Chad Hulan Cont’d



J A N E T  M A R R I A G E  A S P ,  C H S T 
SAFETY MANAGER
Janet has many years of experience in the construction industry, and all positions 
have been within the safety field. As Safety Manager, Janet oversees safety on 
various projects across the Western region and assists projects in understanding 
OSHA regulations and standards including OSHA compliance. This consists of 
inspecting and evaluating job site environments, equipment, and practices to 
comply with safety standards and government regulations. Janet recommends 
measures to help protect workers on job sites from potentially hazardous work 
methods, processes, or materials. She also develops hazard control practices and 
programs including job-specific Site Safety Plans and Emergency Action Plans. 
Other duties include conducting safety training and educational programs and 
demonstrating proper use of safety equipment.

PROJECT EXPERIENCE

LARRY D. MOORE WATER TREATMENT PLANT 
ROXBOROUGH WATER AND SANITATION DISTRICT // $35,495,849 
REGIONAL SAFETY MANAGER: Raw water chemical feed systems, Kruger 
Actiflo equipment, a recycled LPHO UV disinfection system, three sodium 
hypochlorite tanks and feed system, sedimentation basins with plate settlers, two 
air scour aeration blowers, flocculators, a storm water pond, and installation of 
various interior and exterior piping totaling 14,292 LF, as well as 6,000 LF of 24” 
DIP transmission main. 

SOLDIER CANYON FILTER PLANT 15 MGD 
EXPANSION CMAR 
SOLDIER CANYON WATER TREATMENT AUTHORITY // $34,406,071 
SAFETY MANAGER: CMAR services for a 15 MGD expansion to the existing 
Soldier Canyon Water Treatment Plant for a finished capacity of 60 MGD. 
Construction phase included a new 30 MGD rapid mixing flocculation and 
sedimentation basin pretreatment facility, chlorine contact basin, replacement of 
the existing concrete solids handling decant pond, sludge pump station upgrades, 
chemical storage and feed facilities, pipeline improvements, electrical including a 
generator and I&C upgrades, paving, grading, and landscaping.

NORTH WRF PHASE 1A IMPROVEMENTS CMAR 
PARKER WATER & SANITATION DISTRICT // $57,427,125 
REGIONAL SAFETY MANAGER: CMAR services for improvements and the 1.8 
MGD expansion to an existing 2 MGD wastewater treatment plant which included 
headworks, chemical storage & feed, screening, grit removal, odor control, 
primary clarifier, polymer injection, primary sludge pump station, and AWT facility 
including flocculation, sedimentation, and filtration. Also included UV disinfection, 
replacement of DAF thickeners with rotary drum thickeners, conversion of 
aerobic digesters to ATAD, and upgrades to primary power metering/distribution, 
standby power, I&C, and PLC. 

Garney Experience: 10 years
Industry Experience: 26 years

EDUCATION:
COLORADO STATE UNIVERSITY, BS 
IN CONSTRUCTION MANAGEMENT

REGISTRATIONS/CERTS:
ASSOCIATE SAFETY PROFESSIONAL 
ASP-34736
CONSTRUCTION HEALTH AND 
SAFETY TECHNICIAN (CHST) CHST-
12272
CONFINED SPACE ENTRY & RESCUE
CONFINED SPACE ENTRY 
PROGRAM INSTRUCTOR
CRANE MANAGEMENT 
SUPERVISOR
EM 385-1-1 40-HOUR
FIRST AID & CPR CERTIFIED 
INSTRUCTOR
HAZARDOUS MATERIAL RESPONSE
ICTP CRAFT INSTRUCTOR
MINE SAFETY AND HEALTH 
ADMINISTRATION
OSHA 30-HOUR
OSHA 500 TRAINER COURSE
OSHA COMPETENT PERSON 
- CONFINED SPACE, FALL 
PROTECTION, LOCKOUT / TAGOUT, 
SCAFFOLDING, AND TRENCHING 
& EXCAVATION
PEOPLE BASED SAFETY 
FACILITATOR/TRAINER
SAFETY ROOT CAUSE ANALYSIS
SST I & II

22 COLLABORATIVE 
DELIVERY PROJECTS 

W H Y  J A N E T ?
ENTIRE CAREER  

DEDICATED TO SAFETY

DENOTES REFERENCE PROJECT

DIRECT EXPERIENCE  
WITH DEWBERRY LOCALLY



DODD WATER TREATMENT PLANT UPGRADES 

PROGRESSIVE DESIGN-BUILD 
LEFT HAND WATER DISTRICT // $29,383,347 
SAFETY MANAGER: Expansion of the existing plant from 6 MGD to 10 MGD 
including the construction of a new pretreatment building housing the chemical 
feed equipment, a settling basin with plate settlers, a horizontal flocculation basin, 
raw water strainers, and the membrane feed pumps. Installation of membrane 
racks, pretreatment chemicals/process, and new HS finish water pumps.

EVANS CONSOLIDATED WASTEWATER TREATMENT 
PLANT  CMAR 
CITY OF EVANS, CO // $39,160,075 
SAFETY MANAGER: Under contract to Ditesco and working with Dewberry, this 
project was for a new facility for the City of Evans that treats combined flows from 
two collection basins. Construction included a headworks facility with mechanical step 
screen, manual bar screen, and grit removal system, three-stage secondary process 
capable of nitrification, denitrification, and biological phosphorus removal with three 
treatment trains, three secondary clarifiers, UV disinfection system with two channels 
and two banks in series, administration/O&M/lab building, anaerobic lagoon for solids 
handling, 3.0 MGD lift station, and three miles of two 10” diameter force mains. 

CANYONS AND RIDGEGATE WELL HOUSES CMAR 
PARKER WATER & SANITATION DISTRICT // $26,975,659 
REGIONAL SAFETY MANAGER: Two new well houses including 5 MGD raw water consolidated groundwater treatment 
facilities. Each site included a well house building, connection pipeline consisting of 1,155 LF of 4” to 12” DIP and 320 LF of 
12” carbon steel, chemical storage and feed systems, packaged gravity filtration, a two-train disinfection contact clearwell 
basin, LAS mixing chamber, a high service distribution wet well including vertical turbine raw water pumps, 780 LF of 16” DIP 
finished water pipeline for distribution, and detention ponds.

PLUM CREEK WATER PURIFICATION FACILITY ADVANCED TREATMENT CM/GC 
TOWN OF CASTLE ROCK, CO // $28,367,500 
REGIONAL SAFETY MANAGER: Installation of equipment for pre-ozone, biologically active carbon filtration, ozone generation 
and destruction system, GAC including eight downflow liquid activated carbon adsorption units, UV disinfection including one 
inline 12.8 MGD unit, two dewatering centrifuges, and a 1 MG D110 Type III aboveground concrete water storage tank. 

NORTHERN WATER TREATMENT PLANT PHASE 2  CM/GC 
EAST CHERRY CREEK VALLEY WATER & SANITATION DISTRICT // $33,500,978 
REGIONAL SAFETY MANAGER: Expansion of the Northern WTP with an additional 10 MGD that includes the construction of two 
additional RO treatment trains, the addition of a bulk chemical storage building, and chemical system modifications in the existing RO 
building. Includes all site work, utilities, paving, and electrical and mechanical modifications to the SCADA system.

THORNTON WTP REPLACEMENT PROGRESSIVE DESIGN-BUILD 
CITY OF THORNTON, CO // $85,389,462 
SAFETY MANAGER: This 20 MGD greenfield conventional treatment process plant included preoxidation, conventional 
pretreatment basins, intermediate ozone, biological filtration, and chlorine for disinfection. The pipeline work included 1,190 LF of 6" 
and 4" PVC gravity sewer pipe, 1,085 LF of 12" to 24" RCP stormwater pipes, and 1,495 LF of 30" and 24" DIP raw water pipes.

LYNN R. MORGAN WATER TREATMENT FACILITY EXPANSION  CMAR 
TOWN OF ERIE, CO // $12,819,231 
REGIONAL SAFETY MANAGER: Treatment plant expansion from 9.9 MGD to 16.65 MGD that included raw water piping 
improvements, flow meter addition, new rapid mix basin with surface mixers, four-stage flocculation train and sedimentation 
basin using inclined plate settlers, three submerged vacuum membranes, backwash tank, a high service pump, 985 LF of 6” 
to 36” DIP waterlines, pump pad demolition, and upgrades to mechanical, electrical, and controls.

REGIONAL BOARD MEMBER & 
HEAD OF REGIONAL SAFETY 
COMMITTEE OF NATIONAL UTILITY 
CONTRACTORS ASSOCIATION
PROFESSIONAL ADVISORY 
DEVELOPMENT BOARD MEMBER 
OF COLORADO STATE UNIVERSITY - 
FORT COLLINS
MEMBER OF AMERICAN SOCIETY 
OF SAFETY ENGINEERS

REFERENCES:
BRENDA ADAMS 
METRO WATER RECOVERY 
(303) 918-3448

MATT SMITH 
CH2M (NOW JACOBS) 
(808) 895-5902 
 

Janet Marriage, ASP, CHST Cont’d



J E F F E R S O N  L E W I S  E N V  S P 
START-UP & COMMISSIONING/QUALITY MANAGER
Jefferson has been in the water treatment industry since 2008, working as a 
Water Treatment Technician and Water System Operator before joining Garney 
as a Project Engineer. Jefferson's responsibilities include handling submittals, site 
preparation, subcontractor management and tracking documentation, scheduling 
deliveries, and attending progress meetings. He will also have overall responsibility 
for development, implementation, and management of the project quality plan.

PROJECT EXPERIENCE

LARRY D. MOORE WATER TREATMENT PLANT 
ROXBOROUGH WATER AND SANITATION DISTRICT // $35,495,849 
START-UP & COMMISSIONING MANAGER: Raw water chemical feed systems, 
Kruger Actiflo equipment, a recycled LPHO UV disinfection system, three sodium 
hypochlorite tanks and feed system, sedimentation basins with plate settlers, two 
air scour aeration blowers, flocculators, a storm water pond, and installation of 
various interior and exterior piping totaling 14,292 LF, as well as 6,000 LF of 24" 
DIP transmission main. 

SOLDIER CANYON FILTER PLANT 15 MGD 
EXPANSION CMAR 
SOLDIER CANYON WATER TREATMENT AUTHORITY // $34,406,071 
START-UP & COMMISSIONING MANAGER: CMAR services for a 15 MGD 
expansion to the existing Soldier Canyon Water Treatment Plant for a finished 
capacity of 60 MGD. Construction phase included a new 30 MGD rapid mixing 
flocculation and sedimentation basin pretreatment facility, chlorine contact basin, 
replacement of the existing concrete solids handling decant pond, sludge pump 
station upgrades, chemical storage and feed facilities, pipeline improvements, 
electrical including a generator and I&C upgrades, paving, grading, and 
landscaping.

CANYONS AND RIDGEGATE WELL HOUSES CMAR 
PARKER WATER & SANITATION DISTRICT // $26,975,659 
START-UP & COMMISSIONING MANAGER: Two new well houses including 
5 MGD raw water consolidated groundwater treatment facilities. Each site 
included a well house building, connection pipeline consisting of 1,155 LF of 4” 
to 12” DIP and 320 LF of 12” carbon steel, chemical storage and feed systems, 
packaged gravity filtration, a two-train disinfection contact clearwell basin, LAS 
mixing chamber, a high service distribution wet well including vertical turbine 
raw water pumps, 780 LF of 16” DIP finished water pipeline for distribution,  
and detention ponds.

Garney Experience: 6 years
Industry Experience: 15 years

EDUCATION:
UNIVERSITY OF COLORADO, 
ROCKY MOUNTAIN WATER & 
WASTEWATER PLANT OPERATORS 
SCHOOL, COURSEWORK IN 
INTERMEDIATE WATER COURSE
UNIVERSITY OF COLORADO, 
ROCKY MOUNTAIN WATER & 
WASTEWATER PLANT OPERATORS 
SCHOOL, COURSEWORK IN WATER 
FUNDAMENTALS COURSE
COLORADO STATE UNIVERSITY, 
BS IN NATURAL RESOURCE 
MANAGEMENT

REGISTRATIONS/CERTS:
CO WATER TREATMENT OPERATOR 
12200
CO CWP 29915

REFERENCES:
STEVE FOSTER 
CITY OF THORNTON, CO 
(303) 255-7895

JOHN FERGUSON 
TOWN OF CASTLE ROCK, CO 
(720) 415-3617

WTP OPERATOR 
EXERIENCE IN THE CO  

MOUNTAINS

8 TREATMENT PLANTS 
SUCCESSFULLY STARTED UP & 

COMMISSIONED

W H Y  J E F F E R S O N ?
6 COLLABORATIVE 

DELIVERY PROJECTS

DENOTES REFERENCE PROJECT



PLUM CREEK WATER PURIFICATION FACILITY ADVANCED TREATMENT CM/GC 
TOWN OF CASTLE ROCK, CO // $28,367,500 
START-UP & COMMISSIONING MANAGER: Installation of equipment for pre-ozone, biologically active carbon 
filtration, ozone generation and destruction system, GAC including eight downflow liquid activated carbon adsorption 
units, UV disinfection including one inline 12.8 MGD unit, two dewatering centrifuges, and a 1 MG D110 Type III 
aboveground concrete water storage tank.

THORNTON WTP REPLACEMENT PROGRESSIVE DESIGN-BUILD 
CITY OF THORNTON, CO // $85,389,462 
START-UP & COMMISSIONING MANAGER: This 20 MGD greenfield conventional treatment process plant included 
preoxidation, conventional pretreatment basins, intermediate ozone, biological filtration, and chlorine for disinfection. 
The pipeline work included 1,190 LF of 6” and 4” PVC gravity sewer pipe, 1,085 LF of 12” to 24” RCP stormwater pipes, 
and 1,495 LF of 30” and 24” DIP raw water pipes.

WASTEWATER TREATMENT PLANT IMPROVEMENTS  CMAR 
CITY OF LOVELAND, CO // $35,133,341 
START-UP & COMMISSIONING MANAGER: Removal of digesters 3 and 4, MCC building, sludge mixing tank, digester 
feed pumps, primary sludge mixing pumps, and heat exchangers. The BNR phase included removal and replacement 
of fine bubble aeration diffusers and RAS anoxic zone tank. Relocation of an existing sanitary sewer, renovation of the 
primary sludge pump station, replacement of digester biogas burner, renovation of existing RAS progressive cavity pump 
station, renovation of three primary clarifiers, and new chemical feed equipment.

CHEROKEE TDS REDUCTION FACILITY PROGRESSIVE DESIGN-BUILD 
CHEROKEE METROPOLITAN DISTRICT // $42,304,133 
START-UP & COMMISSIONING MANAGER: A new metal building housing an RO and pressure membrane 
ultrafiltration system, evaporation ponds, headworks structure, grit basin, and modifications to the existing SBR basins 
consisting of removing the existing diffusers and replacing them with MBR. The MBR basins are also receiving two 
waste recirculation pumps and submersible mixers. Includes a chemical storage building and feed system, stormwater 
detention basin outlet structure, and HDPE discharge piping. A 3 MGD bypass will be used to keep the plant in operation.

WES BROWN WATER TREATMENT PLANT DISINFECTION IMPROVEMENTS 
CITY OF THORNTON, CO // $2,181,004 
PROJECT ENGINEER: Chemical feed system improvements at the Wes Brown WTP within the existing clearwell and 
chemical building. Installation of 54" stainless steel mixing pipe, dual containment chemical piping, 24' tall FRP baffle 
walls, concrete divider walls, chemical metering pumps, sodium hypochlorite mixing points, analytical panels, and 
electrical.

MISCELLANEOUS PROJECTS FOR TOWN OF CRESTED BUTTE, CO* 
TOWN OF CRESTED BUTTE, CO  
WATER SYSTEMS OPERATOR: Oversaw General Contractors in construction of water mains, subsurface storage 
reservoirs, and service line installations; performed water main leak detection and surveys with ADS Eureka 2R Leak 
Noise Correlator; performed emergency and scheduled water main repair; and executed valve exercise program, 
identified malfunctioning valves and hydrants and preformed repairs.

MISCELLANEOUS PROJECTS FOR DENVER WATER* 
DENVER WATER  
WATER TREATMENT TECHNICIAN: Responsible for preventative and corrective maintenance on pumps, motors, valves, 
chlorine gas system, aqueous ammonia system, aluminum sulfate system, sodium hydroxide system, polymer systems, 
flocculation basins, sedimentation basins, gravity filter beds, and solids removal system. Also managed the water 
treatment plant laboratory: budgeting, inventorying, ordering, and tracking laboratory supplies.

Jefferson Lewis Cont’d

* DENOTES PREVIOUS FIRM EXPERIENCE FIRM EXPERIENCE



D O U G  L A N G F E L D T 
SUPERINTENDENT/VE/CONSTRUCTABILITY
Doug has been working in the construction industry since 1985, majority of his 
work being specific to water and wastewater treatment. His extensive history 
performing in all types of roles has allowed him the ability and authority to 
manage and supervise a diverse range of projects. His responsibilities as Site 
Superintendent include scheduling crew members and subcontractors for 
performance of work, monitoring budgetary requirements and projecting 
contract costs, and coordinating daily with engineers, owners, and field 
personnel. Doug is adept at motivating his crew to construct his projects safely 
with strict adherence to quality. He has excellent personal skills in dealing with 
property owners, citizens, subcontractors, and all parties involved in a project, 
with an emphasis on minimizing disruption.

PROJECT EXPERIENCE

LARRY D. MOORE WATER TREATMENT PLANT 
ROXBOROUGH WATER AND SANITATION DISTRICT // $35,495,849 
GENERAL SUPERINTENDENT: Raw water chemical feed systems, Kruger Actiflo 
equipment, a recycled LPHO UV disinfection system, three sodium hypochlorite 
tanks and feed system, sedimentation basins with plate settlers, two air scour 
aeration blowers, flocculators, a storm water pond, and installation of various 
interior and exterior piping totaling 14,292 LF, as well as 6,000 LF of 24” DIP 

WEMLINGER WATER PURIFICATION FACILITY CT 
CHAMBER 
CITY OF AURORA, CO // $24,992,000 
GENERAL SUPERINTENDENT: Excavation for and construction of a new 2.5 MG 
buried chlorine contact (CT) chamber. Installation of new finished water (FW) 
pumps; 18” to 72” FW lines that connect to the CT Chamber; sanitary sewer, gas, 
and overflow lines; an electrical duct bank; the demolition and installation of a 
new HVAC system; and electrical and chemical piping modifications.

WATER TREATMENT PLANT IMPROVEMENTS 
PROJECT CMAR 
CITY OF BRIGHTON, CO // $75,000,000 
SUPERINTENDENT: Improvements consisting of flocculation and sedimentation 
basins, pellet softening, recarbonation tanks, denitrification, bulk chemical 
storage and feed, and additional high rate conventional filters. Additional work 
includes demolition of existing facilities, disinfection contact basin, finished water 
high service pump station and connective pipeline, solids handling dewatering, 
equalizing basin, and raw water wells and connective piping.

Garney Experience: 9 years
Industry Experience: 38 years

EDUCATION:
UNIVERSITY OF WISCONSIN - EAU 
CLAIRE, IN 

REGISTRATIONS/CERTS:
OSHA 10-HOUR
OSHA COMPETENT PERSON 
- CONFINED SPACE, CRANE, 
FALL PROTECTION, LADDER, 
SCAFFOLDING, AND TRENCHING 
& EXCAVATION
DEWATERING CERTIFICATION
LEADERSHIP I, II & III
NCCER INSTRUCTOR CERTIFIED
STORMWATER CERTIFICATION
SUPERVISORY SAFETY I, II & III
ROOT CAUSE ANALYSIS
FMI LEADERSHIP INSTITUTE
OSHA 500 SAFETY TRAINED

REFERENCES:
NICOLE PONCELET-JOHNSON, 
P.E., CWP 
DENVER WATER 
(303) 628-6039

MIKE MARCUM 
ROXBOROUGH WATER AND 
SANITATION DISTRICT 
(303) 870-8837

DENOTES REFERENCE PROJECT

38 YEARS IN 
THE WATER/WASTEWATER 

INDUSTRY

W H Y  D O U G ?
NEARLY $1B 

IN WTP EXPERIENCE
5 CMAR 
PROJECTS 

COMPLETED



WEMLINGER WATER PURIFICATION FACILITY IMPROVEMENTS 
CITY OF AURORA, CO // $21,715,785 
GENERAL SUPERINTENDENT: Construction of four recovery basins with an underdrain system for the recycling of 
backwash water, installation of a 2.5 MGD recycle pump station with four submersible pumps, backup generators, and 
chemical feed system improvements.

GRISWOLD WPF SOLIDS HANDLING IMPROVEMENTS  CM/GC 
CITY OF AURORA, CO // $36,000,000 
SUPERINTENDENT: The scope is being completed in two phases consisting of Phase 1 pipeline installation including 
900 LF of 24” DIP and 150 LF of 36” steel reclaimed waterlines and upgrades to process piping systems. Phase 2 
consists of the demolition of three existing filter backwash lagoons and replacement with five new basins, a splitter box, 
backwash recycle pump station, modifications to the suction and discharge piping, replacement of the backwash supply 
pumps, two new backwash supply/filter-to-waste isolation valves, electrical upgrades, two 60” manholes, and paving. 
transmission main. 

WESTERN BOOSTER PUMP STATION CMAR 
EAST CHERRY CREEK VALLEY WATER & SANITATION DISTRICT // $1,519,060 
GENERAL SUPERINTENDENT: Replacement of two existing high flow medium voltage vertical turbine pumps and VFDs 
at a transfer pump station. The two existing pumps and VFDs were replaced with new medium-range flow pumps rated 
at 350 hp and required new process mechanical pipe, flow meters, and check valves.

PETER D. BINNEY WATER PURIFICATION FACILITY* 
CITY OF AURORA, CO // $193,400,000 
CONSTRUCTION MANAGER: Grassroots project consisted of a large forebay pond, backwash lagoons, raw water flow 
control facility, raw water metering facility, pre-treatment and post-treatment chemical facilities, softening facility, UV 
system, filters, Note4 building, absorption facility, clear well tank, finished water pump station, decant pump station, 
flocculation and sedimentation facility, control, lab and office facility, site paving, landscaping, 90,000 LF of yard 
piping and process piping from 1/2" to 72", 80,000 CY of concrete, and a new electrical feed facility including backup 
generators, ATS, switch gear and associated duct banks.

NELSON-FLANDERS WATER TREATMENT PLANT* DESIGN-BUILD 
CITY OF LONGMONT, CO // $41,200,000 
SITE MANAGER: Conventional treatment plant including new Forebay pond, flocculation and sedimentation basins, 
Leopold filters, chemical building, backwash ponds, and administration building. This facility replaced the 15 MGD 
Longmont South Water Treatment Plant. The project was designed and constructed to look like a dairy farm, and an 
existing farmhouse on the property was preserved. 

GRISWOLD WATER TREATMENT PLANT IMPROVEMENTS* 
CITY OF AURORA, CO // $20,200,000 
SUPERINTENDENT: Removal and replacement of existing filter under drains and media with the Leopold system, 
installation of air scour blowers and piping for air backwash of filters, new chemical building and chemical storage 
and feed systems, Meyer flocculation mixers and rapid mix units, replacement of filter control valves, backwash supply 
and service water pumps and piping, plant switchgear and motor control centers, SCADA system, chlorine dioxide 
generation and feed system, emergency chlorine gas scrubber, site work, and HVAC.

LITTLETON/ENGLEWOOD WWTP, PHASE 2 IMPROVEMENTS* 
CITY OF ENGLEWOOD, CO // $90,300,000 
SITE MANAGER: Existing WWTP renovation included refurbish of existing headworks, digesters, clarifiers and DAFT, 
construction of new de-nitrification structure, pump station, blower and primary clarifiers, modifications of integrated 
electrical power distribution and new control systems, HVAC systems, site landscaping and paving. 

Doug Langfeldt Cont’d

* DENOTES PREVIOUS FIRM EXPERIENCE FIRM EXPERIENCE



A P P E N D I X

D R A F T  C M A R 
C O N T R A C T  
C O M M E N T S

N / A

C



A P P E N D I X

P R I C I N G  
I N F O R M A T I O N
 

D

U N D E R  S E P A R A T E  C O V E R 



 
 
 

YOUR VISION. YOUR WATER. OUR TEAM.

P O I N T - O F - C O N T A C T
JUSTIN SCHLUETER, PROJECT MANAGER 
719.491.1655 
JSCHLUETER@GARNEY.COM



A P P E N D I X

S U P P O R T I N G  
F I N A N C I A L  A N D  
C O M P A N Y  
D O C U M E N T A T I O N

A
CONFIDENTIAL



F I N A N C I A L  CO N D I T I O N
Confidential financial statements for the past three 
years are attached on the following pages.

PAY M E N T  A N D  P E R FO RM A N C E 
B O N D S 
A letter from our surety company to verify the 
availability of a bond of at least 25 million dollars is 
attached on the following pages.

I N S U RA N C E 
A letter from our insurance company stating its ability 
to acquire and provide the minimum limits for the 
required insurance provided in Attachment C (Draft 
CMAR Contract) is attached on the following pages.